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TILLER EXTENSIONS
Installation and Maintenance

Customer Service
Spinlock’s aftersales service is available worldwide through our                                     
distribution network. Should you need any help in obtaining spare parts, 
or advice with repairs, your local Spinlock expert can provide a fast and         
professional service.

Le service après-vente Spinlock est garanti à travers le monde grâce à no-
tre réseau de distribution. Que vous ayez besoin d’un conseil ou de pièces 
détachées, contactez votre distributeur local qui vous apportera un service 
rapide et de qualité.

prosupport@spinlock.co.uk  \\  www.spinlock.co.uk

Important
Spinlock Limited accept no liability whatsoever for any claim that may        
relate directly or indirectly to the use of this equipment for any application 
or loading other than advised in current product information published by 
Spinlock Limited.

Chacun de nos produits est destiné à un usage spécifique qui doit être 
conforme à nos recommandations. En case de doute vous devez solliciter 
un complément d’information auprès de Spinlock Limited qui ne peut en 
aucon cas être tenue responsable des dégâts et/ou dommages directs ou 
indirects survenus lors de l’utilisation de ses produits.

Maintenance:

Spinlock products are made from the best quality materials for durability 
and low maintenance in a harsh marine environment.

For reliable operation, flush your tiller extension regularly with FRESH        
WATER to remove salt.

DO NOT lubricate locking mechanism. Mineral oil and solvent based                   
lubricatnts like “WD40” will accelerate the ageing of the plastic components 
and attract debris into ball lock mechanism. 

NEVER SAIL WITH A DAMAGED OR BENT TILLER EXTENSION.

How to install the grey pivot bearing on
a metal or composite tiller:

•  Drill a through hole Φ12.5mm (1/2”)  
•  From the underside of tiller drill hole Φ16.5mm (21/32”), DO NOT DRILL 
THROUGH TOP SKIN/TOP WALL
•  Insert the grey backing spacer tube (E-SLEEVE) this is required to support 
pivot bearing.
•  If the tiller is in composite, protect the hole using gel-coat to avoid water 
penetration in fibres.
•  Around the tube, the top external surface must be flush with the tiller.
•  Insert the grey pivot bearing.
•  Fix it with 2 x countersunk bolts M5 and M5 Nyloc nuts (supplied).

How to install the grey pivot bearing on
a wooden tiller:

•  Drill a through hole Φ12.5mm (1/2”)  
•  Varnish the hole  
•  Insert the grey socket
•  Secure with the 2 x Nº8 screws (supplied) 

How to install the grey pivot bearing on
a  metal or composite tiller:

•  Drill a through hole Φ12.5mm (1/2”)  
•  From the underside of tiller drill hole Φ16.5mm (21/32”), DO NOT DRILL 
THROUGH TOP SKIN/TOP WALL
•  Insert the grey backing spacer tube (E-SLEEVE) this is required to support 
pivot bearing.
•  If the tiller is in composite, protect the hole using gel-coat to avoid water 
penetration in fibres.
•  Around the tube, the top external surface must be flush with the tiller.
•  Insert the grey pivot bearing.
•  Fix it with 2 x countersunk bolts M5 and M5 Nyloc nuts (supplied).

Accessories \\ For EA & EJ Tiller Extensions 

E-FASTPIN   Full swivel joint release pin
E-SHOCK  Shock absorber
E-CLIP  Tiller clip
E-BUTTON   Control button
E-TUBE   Insert for hollow/composite tiller
E-GRIP   Tube sleeve grip
E-JOINT   Full swivel joint with fast pin
E-SLEEVE  Full length sleeve
E-DIABOLO  Full universal joint


